CASE MODEL G SERIES
OFFSET WHEEL TYPE DISK HARROW

' First Used — 1971 e
PRICE $1.00

PARTS CATALOG NO. A1194

MODEL DESIGNATIONS

No, of Mo, of Mo, of No, of No, of No. of

% Models Cutting Widgth Disks Bearings Wheels Models Culting Width Disks Bearings  Wheels

1 G59 Series [Medium Duty Models] G109 Series [Heavy Duty Models)

: with 9 Disk Spacing with 9” Disk Spacing
G59-100 8 4" 22 6 2 G109-103 8 7 22 8 2
G59-109 9 1" 24 6 2 G109-112 9 47 24 8 2
G59-118 910" 26 8 2 G109-120 10 26 8 2
G59-127 100 77 28 8 2 G109-126 10" 67 28 8 2
G59-144 12 32 8 2 G109-146 120 27 32 8 2
G59-161 13" 5" 36 12 4 C109-154 12107 34 8 4
G59-170 14 2" 38 12 4 G 109-163 13 77 36 10 4
(59-179 1411 40 12 4 G109-170 14" 27 38 12 4
G59-197 1% 57 44 12 4 G109-189 15" 9~ 42 12 4
659-214 177107 48 14 4 C109-198 16" 6~ 44 12 4
G59-232 ‘ 19 4~ 52 . 16 4 G109-214 17107 48 12 4

G119 Harrow Series [Heavy Duty Models]
with 9” Disk Spacing Front Gang.

G110 Harrow Series [Heavy Duty Models)
' 10.5"” Disk Spacing Rear Gang

with 10.5" Disk Spacing

G110-104 & 87 20 8 2 F R

G110-124 10 47 24 8 2 G119-104 g 8 11 10 8 2
G110-144 12 28 8 2 G119-126 LU 14 12 8 2
G110-154 12107 30 3 4 G119-145 120 1 6 14 8 2
G110-164 13" 8”7 32 10 4 G119-154 127107 17 15 8 4
G110-174 14 6" 34 12 4 G119-172 4 47 19 7 12 4
G110-194 w27 38 12 4 G119-19% 16" 4" 22 19 12 4
G110-214 1710” 42 12 4 G119-214 17107 24 N 12 4

e




HO1IH




CASE G SERIES DISK HARROW

HITCH
Ref. No. Part No. Description No. Req’d.
1 T52519 Clevis — Pull ... .. 1
2 T51967 Clevis — Pull (Optional) . ... ... ... ... . . . . . . . .. ... ... 1
3 T51565 Bushing — Clevis .. ... . .. . . 1
4 T51566 Bushing — Clevis ... ... . . . .. 1
5 113-735 Bolt — Hex 3/4x9NC,PL.. . ... .. .. . . . . . . . . . . . . 1
-6 95-12 Washer — Flat 3/4PL. ... .. . . .. . . . 4
7 131-385 Nut — Lock 3/4 NC,PL ... .. ... . 5
8 T51567 Tongue — Pull ... .. . P 1
9 13-20104 Bolt —'Hex 1-1/4x6-1/2NC, PL................. . .. .. . 2
10 131-479 Nut — Lock T-1/4 NC, PL ... . ... . . . 2
11 T51568 Tongue — Cross . .. .. ... 1
12 151569 Bushing — 5-3/4 Lg.. .. ... . . . . 2
13 13-12112 Bolt — Hek 3/4x7 NC,PL... .. ... ... . . . . . . . . . . . . .. . ... ... 2
14 151570 Holder — Hose . . .. .. ... ... ... ... .. R 1
15 132-150 Pin — Cotter 1/4 x 1-1/2 . 1
16 T51571 Housing — Spring . . ... ... . 1
17 T51572 Cap . I
18 219-98 Fitting — Grease 5/16 Drive In. . ... ... ... ... .. .. .. ... .. .. . ... 1
19 151573 Rod — Piston ... ... .. . . .. 1
20 151574 Rod — Threaded ....... ... ... .. . . ... . . .. . . . . . . . . ... ... 1
21 T51576 SPriNg . . . 2
22 T51577 Nut — Adjusting. . ... ... . 1
23 113-710 Bolt — Hex 3/4x4NC,PL..... ... ... .. .................. 1
24 113-717 Bolt — Hex 3/4x3-1/2NC,PL ... ... .. . . .. . . . . . . . . ... ... 1
25 T18496 Hose — Hydraulic Extension 48” . ... .. .. ... ... .. . .. ... ... . ... 2
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Ref. No. Part No.

1 151627
2 1571628
3 132-154
4 151629
5 113-705
6 13116
7 151630
8 T51582
9 113-708
10 151583
1 T51584
12 195-113
13 129113
14 151585
15 11-840
16 131-477
17 T51631
18 151708
19 T51632
20 111-703
21 92-12
22 25-1012
23 151587
24 219-8
25 13-648
26 131-471
27 A30338

Printed in USA

CASE G SERIES DISK HARROW

MAIN FRAME, 85” FRAME AND ROCKSHAFT

Description No. Reqg’d.
Bracket — Tongue PivotControl ... .. ... ... .. ... .. .. .. ... 1
Pin — Pivot 17" x 8-3/8" . . 1
Pin — Cotter 1/47 x 2 . . 2
Rod — Tongue Control ... . .. . .. . . ... .. ... . .. ... ... ........ 1
Bolt — Hex 3/4"x 2-1/2"NC,PL . ... ... ... ... . . .. . . .. 2
Nut — Lock 3/4"NC,PL ... .. .. .. . 4
Frame — Main 857 ... 1
Bracket — Gang Angle St 2
Bolt — Hex 3/4"x 2" NC,PL ... .. ... ... ... .. .. ... .. ...... ... 2
Clamp — Female, Gang Frame . .. ... ... ... ... ... .. ... .. ...... 2
Clamp — Male, Gang Frame. .. ... ... .. .. .. ... ... .......... 2
Washer — Flat 1-3/8”PL ................. ... 4
Nut — Hex 1-3/8"NC, PL....... .. . . .. . . . . .. 4
Plate — GangClamp .. ........ .. ..., S 2
Bolt — Carriage 1" x 2-1/2"NC . ... ... . . . . e 4
Nut — Lock 17 x NC . 4
Rockshaft. . ... ... .. .. . . . 1
Bushing ... ... . . . .. .. 3
Support — Wheel . . e 2
Bolt — Carriage 3/47 x 27 ... . . 8
Washer — Lock 3/4” . . 8
Nut — Hex 3/4"NC . 8
Pin — Retaining ... ... . 3
Fitting — Grease 1/4—28. .. .. . . . ... ... .. ... ... 3
Bolt — Hex 3/8" x 3" NC,PL ... ... .. . . . . .. . ... .. . ... 5
Nut — Lock 3/8"NC,PL ... ... . . . . . 5
Pin — Klik .. . 1
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SPINDLE & HUB

48" FRAME

s

FRAME

SPINDLE & HUB
85"




;o 11
< CASE G SERIES DISK HARROW
: SPINDLE & HUB
2 48" FRAME
No. Req'd.
No. Part No. Descrint; . Single Dual
. Ref.No escription Wheel Wheel
- 1 151588 Spindle. . ... ... ... 2 —
1 T51633 Spindle. . ... ... — 2
2 151707 Seal . ... 2 4
» 3 T20079 Cone — Inner ... ... . . 2 4
» 4 T30011 Hub — Wheel . .. ... ... . .. .. . .. ... .. 2 4
- 4 40421 Cup —Inner ... .. ... . ... 2 4
4 A29977 ‘ Cup —OQuter............. .. e 2 4
- 4 A30029 Bolt — Hub........ .. e 12 24
» [ A29976 Cone “ Quter. ... . P 2 4
: 6 195-110 Washer — 7/8” . .. ... ..., 2 4
7 132-71 Pin — Cotter 5/32"x V-1/27 ... ... ... . .. .. ..... 2 4
: 8 25-1314 Nut — 7/8” NF Slotted . ... ... ... ... .. .... .. 2 4
Z' 9 7130029 “Cap—Hub ... .o 2 4
10 G57007 Wheel — 15 x 6—6 Hole, Used Before July 1, 1973. .. 2 4
- 10 152673 Wheel — 15 x 8—6 Hole, Used After july 1,1973 .. .. 2 4
CASE G SERIES DISK HARROW
SPINDLE & HUB
85" FRAME
Ref. No. Part No. Description No. Req'd.
1 T51633 Spindle . .. 2
2 151707 Seal . ... 4
3 T20079 Cone — Inner ... ... . 4
4 T30011 Hub — Wheel .. .. ...... ... ... . . .. . . 4
4 40427 Cup —Inner ... . 4
4 A29977 Cup —Quter ... ... ... 4
4 A30029 Bolt — Hub . ... . . .. 24
5 A29976 Cone — Quter. ... ... . 4
6 195-110 Washer — 7/87 4
7 132-71 Pin — Cotter 5/32" x |-1/2” . ... . . . . . . 4
8 25-1314 Nut — 7/8" NF Slotted .. ........ .. .. .. ... ... e 4
9 T30029 Cap — Hub ..o 4
10 G57007 Wheel — 15 x 6—6 Hole, Used Before July 1, 1973 ............... 4
10 T52673 Wheel — 15x8—6 Hole Used After July 1, 1973 ................ 4
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Ref. No.

1

. 2
d 3
8 4
: 5
6

/ 7
8

9

10

1

12

13

15
16

% Printed in USA

Part No.

151589
151622
T51626
751659
T51661
T51645
151647
T51656
151593

131-16
151657
T51658
151652
151653
151654

111-709

92-12
195-109
25-1112
751598
751599

751621

151625

151638
151667
151672
T51625
151677

751680
151678
151683

138-162
25-1324

- G119-154

CASE G SERIES DISK HARROW
GANGS — G119 SERIES
10.5” REAR SPACING — 9” FRONT SPACING

Description

Frame — Gang G119-104 - 1027 ... .. A
Frame —Gang G119-126 — 126" . ... ... .. .. .. ..
Frame — Gang G119-145 — 1447, ... ... .. ... ...
Frame — Gang G119-154 — 155" .. .. ... ..... ...
Frame — Gang G119-172 — 175" . .. ..... ... ...
Frame — Gang G119-196 — 200”. ... . ... ... .. ..
Frame — Gang G119-214 — 2197 . ... ........ ..

Riser — Bearing
Bolt — “U” (2 Per Bearing Riser)

Bracket — Bearing Housing, Front Half
Brackgt — Bearing Housing, Rear Half
Housing — Bearing

Bearing

Ring — Bearing Retaining

C119-104, 126, 145

G119-172; 19
G119-214

Washer — Lock 3/4” (2 Per Bearing)
Washer — Flat 3/4” (2 Per Bearing)

Bolt — Gang, Front 43-3/8” 5 Blade
G119-104, 172
G119-154
Boit — Gang, Front 52-3/4” 6 Blade
G119-104, 172
Bolt — Gang, Front 671-15/16” 7 Blade
G119-154, 214

Bolt — Gang, Front 71-1/8” 8 Blade
C119-172, 196, 214
G119-145
Bolt — Gang, Front 80-5/16” 9 Blade

GI19-214

Bolt — Gang, Rear 49-1/2” 5 Blade
G119-126, 214
Bolt — Gang; Rear 60-1/4” 6 Blade
G119-145 ,
Bolt — Gang, Rear 71-1/8” 7 Blade
G119-126, 154
Bolt — Gang, Rear 81-3/4” 8 Blade
G119-154, 172, 196
G119-214
Bolt — Gang, Rear 9 Blade
G119-172
Bolt — Cang, Rear 10 Blade
G119-104
Bolt — Gang, Rear 11 Blade
G119-196
Pin — Roll 5/16" x 2-1/4"

Nut — Hex 7-1/2” NF Slotted

Nut — Lock 3/4” NC,PL {2 Per“U"-Belt) ..... ..

Bolt — Carriage 3/4” x 3" NF_(2 Per Bearings) . .

Nut — Hex 3/4” NF (2 Per Bearing)......... ..

G119-126, 196 . ... .

25
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GANGS — G119 SERIES — 10.5” REAR, 9” FRONT SPACING [CONTINUED]

g Ref. No. Part No.

| 17 195-113

18 T51600

19 151601

: 20 151655
‘Q
/

20 T51670

21 T51650

22 151651

§ 21 151668

_ 22 151669

23 T51612

24 151613

25 25-1124

26 111-404

27 192-22

28 129-104

29 151605

30 151602

30 T51603

31 151615

31 151695

30 151693

30 T51696

31 151694

31 T51697

32 219-3

Printed in USA
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Description No. Req’d.

washer — Flat 1-3/8” PL

C119-104, 126, 145 . 4
GC119-154, 172, 196 . . . 5
G119-214 ... .. P b
Washer — Bumper

GT119-104, 126, 145 e 3
G119-154, 172, 196 . . 4
CE0-214 5

Washer — Bumper (Drilled & Tapped)
Spool — Spacer, Front

G1T10-104 . 5
Gl19-126, 154 . o e 8
GT19-145, 172 10
Gi119-196 ... ....... A 13
G102 14 e 15
Spool - Spacer, Rear

G119-104 . . e 4
GTG-126 o b
G1014S e 8
GITI9I54 -\ oo 9
CA19-17 2 10
G119-196, 2714 . e 12

Bell — End, Small, Front
Bell — End, Large, Front
G119-104, 126, 145 . . . . e 4
G119-154, 172, 196, 214 e 6
Bell — End, Small, Rear
Bell — End, Large, Rear

G119-104, 126, 145, 154 . . . 4
C119-172, 196 5
GT19-214 6

Washer — Gang End
Plate — Lock
Nut — Hex 1-1/2” NF

G119-104, 126, 145 . o e 4
G119-154, 172, 196 . - o oo oo 5
G924 e 6
Bolt — Carriage 7/16” x 1-1/4” NC, PL (2 Per Lock Plate) ... .. .. AR.
Washer — Lock 7/16” PL (2 Perlock Plate) ... ............... AR
Nut — Hex 7/16”" NC,PL (2 Perlock Plate) ................ .. AR.
Blade — Backup. 14" x 11 Ga. Plain (Front) . .................... 1
Blade — 22" x 3/16” Piain (Standard) (2 Front, 1Rear) ........... 3
Blade — 20" x 3/16” Plain (Standard{ (Rear) .................... 1
Blade — 22" x 3/16” Notched (2 Front, TRear) ................. 3
Blade — 20" x 3/16” Notched (Rear) ....... ... .. ... . ... ... .. 1
Blade — 24" x 3/16” Plain (Standard)

Blade — 247 x 1/4” Plain

Blade — 24" x 3/16” Notched

Blade — 24" x 1/4” Notched

C119-104 . ... e 17
G9-126 22
L 1t T T 26
G954 28
C9-17 2 e 32
CI9-196 . 37
G9-204 41
Fitting — Crease (1 Per Bearing Housing) . ...... ... ... ... .... AR
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ﬁef. No. Part No.

1 152034

T

1 152043
1 T52033
1 T52041

1 T52035
1 152042
1 152039

2 T52031

3 T52032

4 T51593

5 131-16
7 T51592

8 111-600
9 13179

10 T51596
11 151597

B R R S
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CASE G SERIES DISK HARROW

SCRAPER BARS — G59 SERIES — 97 SPACING
Description _ No. Req'd.
Bar — Scraper 42" 5 Blade
G59-100, 109 2
Bar — Scraper 571-1/4" 6 Blade
G59-100, 118, 127 . 2
Bar — Scraper 60-1/2” 7 Blade
G59-109, 118, 144, 197, 214 23 2
Bar — Scraper 69- 3/4” 8 Blade
GEO-TBT e 1
G50-127, 2714 2
Bar — Scraper 79”7 9 Blade
C50-190 1
G59-144, 161, 170, 214, 232 e 2
Bar — Scraper 88- 1/4” 10 Blade
GBO-TOT . e 1
CGE9-170, 179, 232 2

Bar — Scraper 97-1/27 117 Blade
GBO-70 e e 1
G59-197 e 2
Mount — Scraper Bar, Fromt
G5O-100 . . e e 4
G59-109, 118, 127 . 5
G59-144, 1671, 170, 179 . ... b
Gh9-197, 214, 232 9
Mount - Scraper Bar, Rear
GEO-T00 . e 4
G59-109, 118, 127 . 5
G59-144, 161, 170, 179, 197 .. ... b
G59-2714, 232 e 9
Bolt — U~
CEO-T00 . e e e 8
G59-109, 118, 127 . e 10
(G59-144, 1671, 170, 179 . . . . 12
GB0-107 e e e 15
G59-214, 232 . 18
Nut — Lock 3/4”NC,PL (2Per”U”Bolt) .................... AR.
Bracket — Scraper Bar
G59-100, 100 .l e 8
G59- 118 .................................................... 10
G59-127, 144, 161, ‘170 170 . e 12
C59~197 ................................................... 15
G59-214, 232 . e 18
Bolt — Carriage 5/8” x 1-1/2” NC, PL (2 Per Scraper Bar

Bracket and 1 Per Scraper). ... ... .o AR
Nut — Lock 5/8” NC, PL (2 Per Scraper Bar Bracket

and 1 Per Scraper) ................................... AR.
Scraper — Front {(1PerBlade) . ... ...... ... ... ... ... .. AR.
Scraper — Rear (1PerBlade) ... ....... ... ... ... AR






e

s

g

-
R R 08

TN T e G

Ref. No. Part No.

1 T52034
1 T52043
1 7152033
1 752041
1 T52035
1 152042
1 T5203%
1 T52040
2 T52031
3 T52032
4 T51593
5 131-16
6 151692
7 151592
8 111-600
9 131-79
10 T51596
L T51597

Printed in USA

CASE G SERIES DISK HARROW

SCRAPER BARS — G109 SERIES — 9" SPACING

3

Description No. Req'd.
Bar — Scraper 427 5 Blade
G109-163, 170 .. .. ... ... S 1
GH09-T03, 154 o oo 2

Bar — Scraper 51-1/4” © Blade

GT09-103, 120 . .ot 2
Gl00-TT2 e e 4
Bar — Scraper 60-1/2” 7 Blade

GA00-163, 214 oo 1
G109-120, 154, 198 . ..o 2
GAOO-TBO . ettt 3
DT - . A 4
Bar — Scraper 69-3/4" 8 Blade

G100-163, 198, 2714 ..o 1
GAOD-T70 o o ot ot 2
CAOD-TAD - o o oo e e e 4
Bar — Scraper 797 9 Blade

GA09-2T4 . e 1
Bar — Scraper 88-1/4” 10 Blade

G109-154, 163, 189 . . ... 1
Bar — Scraper 97-1/2" 11 Blade _

GA09-170, 18D . .ot 1
GA00-TOB . o o oot e 2
Bar — Scraper 106-3/4” 12 Blade

GUO9-214 . e 2
Mount — Scraper Bar, Front

G109-103, T2 0o 4

GOG-T20 . o et 5

CA0D126, TA6 - oo 6
CA09154, 163, 170 - -+ o eeeeem e 7
G109-189, 198, 214 . ..o o 9
Mount — Scraper Bar, Rear
GT09-103, 112 oo 4
G109-120 ... .. R T I 5
G109-126, 146, 154, 163, 170,189, 198,214 . ... 6
Bolt — “U”
G109-163, 170 . oo 2
G109-154, 198, 2714 . ... 3
G100-126, 146 . . o oe oo 4
Nut'— Lock 3/4” NC, PL (2 Per “U” Bolt) ... ... i A.R
Spacer c
GA09-163, 170 . . oot a e 2
G109-154, 198, 2714 . ... ..o 3
GH09-126, 146 .. .o 4
Bracket — Scraper Bar
G109-103, 112 . oo 8
GA09-120 oot 10
CA00126, TA6 - - oo e 12
G109-154, 163, 170 . ..o 13
G109-189, 198, 214 . ... .. e e 15
Bolt — Carriage 5/8” x 1-1/2” NC, PL {2 Per Scraper Bar

Bracket and T PerScraper). ... ... A.R.
Nut — Lock 5/87 NC, PL (2 Per Scraper Bar Bracket

and 1 Per SCraper) . ... ..o oui A.R.
Scraper — Front (1PerBlade) ... A.R.
Scraper — Rear (TPerBlade). .. ....... ... oovveieres AR.
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CASE G SERIES DISK HARROW
SCRAPER BARS — G110 SERIES — 10.5” SPACING

Ref. No. Part No. Description No. Req'd.
% i T52037 Bar — Scraper 47-1/2” 5 Blade
% CAI0ASE, 174, 2 . e 1
é CAA0-T04 o oot 4
| 1 752036 Bar — Scraper 58-1/8" © Blade
| GAT02TA oo e 1
g CA10-144, 178, 194 - oo 2
. 1 T52044 Bar — Scraper 68-3/4" 7 Blade
. CAT0-154, 164, 194, 214 ..o 1
CAT0-124 oo e 4
1 152045 Bar — Scraper 79-3/8” 8 Blade
C110-154, 174, 194 ... oo 1
CTI0-144, 164 oo e 2
D B 47 - S 3
1 T52038 Bar — Scraper 90”7 9 Biade
CAA0TGA, T8 oo oo 1
1 T52046 Bar — Scraper 100-5/8" 10 Biade
B ok B 15 =Y N 1
. D o 1 S e 2
1 152047  Bar — Scraper 111-1/47 11 Blade
GAT0-T94 . e 1
2 T52031 Mount — Scraper Bar, Front :
GATNO-104 oot 3
G110-124, 144, 154 . oo T 5
GAI0-164, T74 oo 6
GAT0-194 - o e 7
CATO-214 oo e 8
3 152032 Mount — Scraper Bar, Rear
‘ GAT0-T04 ot e 3
G110-124, 144, 154 .. oo 5
GUI0-164, 174, 194 . ..o 6
GAT0-24 « oo 8
4 T51593 Bolt — "U”
GA10-174 oo e e T 1
G110-124, 144, 154,194 ... 2
o 1 L = E A 3
GTA0-2T4 o s 4
5 131-16 Nut — Lock 3/4” NC, PL (2 Per “U” Bolt) ... A.R.
6 151692 Spacer
ek [ 2 B 1
C110-124, 144; 154, 194 .. .o 2
: G110-164 . ... ... R R R 3
z : GAI0-2M4 et 4
% 7 T51592 Bracket — Scraper Bar
. G004 o e 6
*% G024, T4 o 10
CAT0I54 e 11
: CATOMBA, 74 - o oo oo e 12
| G004 13
: G024 oo U 16
| 8 111600  Bolt — Carriage 5/8" x 1-1/2” NC, PL (2 Per Scraper Bar
- Bracket and 1 Per Scraper) .. ...
1 9 13179  Nut — Lock 5/8” NC, Pl (2 Per Scraper Bar Bracket
and 1 Per Scraper). ........... e AR.
10 T5159  Scraper — Front (1 Per Blade) ... AR.
é 11 121297  Scraper — Rear (1PerBlade). ... ..o AR
§ Frintedin USA Issued April 1973
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Ref. No. Part No.

1 752034
1 T52043
1 752033
1 T52041
1 T52035
1 T52037
1 T52036
1 T52044
1 T52045
1 752038
1 152047
2 T52031
3 T52032
4 T51593
5 131-16
6 T51692
7 751592
8 111-600
9 13179
10 T5159
il 151597

-~ Printed in USA

Scraper — Rear (1 Per Blade)

CASE G SERIES DISK HARROW 35

SCRAPER BARS — G119 SERIES
9" SPACING FRONT — 10.5” SPACING REAR

Description No. Req'd.

Bar — Scraper 42" 5 Blade—Front
G19-104, 172 e e 1
CU19-154 2
Bar — Scraper 51-1/4” 6 Blade—Front
G119-104, 172 ... ... O 1
Bar — Scraper 60-1/2” 7 Blade—Front
GTU19-154, 204 L e 1
GT19-126, 196 . o 2
Bar — Scraper 69-3/4” 8 Blade—Front
GT19-172, 196, 214 . o oo 1
G004 2
Bar — Scraper 79" 9 Blade—Front
G924 1
Bar — Scraper 47-1/2” 5 Blade—Rear
G119-126, 274 o 1
Bar — Scraper 58-1/8” 6 Blade—Rear
GlUO-145 1
Bar — Scraper 68-3/4” 7 Blade—Rear
GT119-126, 154 . . 1
Bar — Scraper 79-3/8” 8 Blade—Rear
GT119-145, 154, 172, 196 . . . e 1
G024 2
Bar — Scraper 90" 9 Blade—Rear
G917 2 1
Bar — Scraper 111-1/4” 11 Blade—Rear
G119-196 . A 1
Mount — Scraper Bar—Front
G19-104 . 4
GT19-126, 145 6
CG19-154, 072 e 7
G119-196, 214 9
Mount — Scraper Bar—Rear
GT119-104 - .. 3
GT119-126, 145 . o . 5
G119-154, 172, 196 . . .. 6
GT19-2714 . 8
Bolt — “U”
G926, 172 . 2
GT19-145, 154, 196 . ... 4
G921 . 5
Nut — Lock 3/4” NC,PL 2Per”U”Bolt) .................... A.R.
Spacer
G119-126, W72 0o 2
G119- 145 154, 196 e 4
G19-214 .. 5
Bracket — Scraper Bar
GT19-104 . 7
GT19-126, 145 o, 11
GU19-154, 172 . 13
GTI9-196 .o 15
GUI9-214 17
Bolt — Carriage 5/8” x 1-1/2” NC, PL (2 Per Scraper Bar

Bracket and 1 Per Scraper). .. ... ... ... . ... ... . ... ... AR.
Nut — lock 5/87 NC, PL (2 Per Scraper Bar Bracket

and 1 Per Scraper ................................... AR.
Scraper — Front (TPerBlade) . ........ ... .. ... . .. .. .. ... .. AR.
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FURROW FILLER

TONGUE JACK

AUXILIARY FRAME
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CASE G SERIES DISK HARROW
FURROW FILLER

Ref. No. Part No. Description No. Req'd.
1 T51685 Spool — Spacer ....... ... . ... ... ... 1
2 113-412 Bolt — Hex 1/2"x 1-1/2" NC. .. ... .. e 4
3 92-8 Washer — Lock 1727 ... ... .. .. ... ... . . . .. ... 4
4 T51686 Blade — 16" Special ... ... . ... ... .. ... . .. . . .. 1
5 151687 Cap — Blade .. ....... . . 1
6 13-448 Bolt — Hex 7/8"x3"NC .. ........ .. .. .. ... .. .. 1
7 92-14 Washer — Lock 7/8”. ... . .. ... ... . ... . . ... 1
8 25-1014 Nut — Hex 7/8"NC ... ... ... ... .. ... . ... ... ... 1
9 T51684 Scraper. ... 1

10 111-601 Bolt — Carriage 5/8”x 2" NC,PL ...... ... .. . .. ... 1
11 195-108 Washer — Flat 5/8"PL. ... ... . .. .. .. . . o 1
12 131-79 Nut — Lock 5/8"NC,PL ... .. ........ .. . . .. . . . .. ... 1
CASE G SERIES DISK HARROW -
TONGUE JACK

Ref. No. Part No. Description No. Req'd.
1 T51689 back . 1
2 T51688 Ring —Snap . ............. . .. .. ... . ... . . . . ... ... 1

CASE G SERIES DISK HARROW
AUXILIARY FRAMES
For Models: G59-214, 232
*G109-189, 198, 214
G110-194, 214
G119-196, 214

Ref. No. Part No. Description No. Reqg'd.
1 T51691 Frame — Auxiliary — Long. ... ... ... . e 1
2 T51690 Frame — Auxiliary — Short . ... . . . ' oo 1
3 T51584 Clamp — Frame — Male . ... .. .. ... s 4
4 T51583 Clamp — Frame — Female .. ... . . .. o 4
5 195-113 Washer — Flat 1-3/8”pL ... ... . oo 8
6 129-113 Nut — Hex 1-3/8"NC,PL.. .. .. . ... . . . oo 8

Issued April 1973




- S Lo

-uos | Jedwod

«e bueb juswdinba paepueis :
plepuels a0y} Bueb yoes3 Ww mm:%%m;m oJe sbulieaq pue sa|Xe Due 3 ] piep 09JWY  :ALON

ueyl ssa1 ¥ ueyl s8s9f ,.¢
piepueis piepuRls

/ mﬁ.mm .Qmﬁ—u. mmm.ﬂ ___N mﬂu wm®~ __..N

piepuels ueyl
89| ,,Z

%Aw\¢ mH\\iw\\A”\\ﬂvﬂwuw //.
o N\ _ |t

+

piEpUR]S
ueyl $s3| 4,9

U= PplEpUES
,gueyl ss3l 9

apeiq dn-»2eq
/M plepuels

ueyd ssi T g

epelq dn-ydeq/M
plepuels ueyl
F— ss3| /¢




*uos | seduiod
104 Bueb yoes MO|3g umoys ade sbuiaeaq pue sa|xe bueb juswdinba piepuels QIWY :3LON

pJlepuels paiepueis
ueyly sss| 4 ueyl ssay |7

piepueas

plepuels dvay ueyl ssay .7

ueyi ssey ,9 —>
-_.O

pJepuels
ueyly ss2f .Y

pJepuels ueyl

/NU A

_ E—  paepuers
| p Jpu9 ueyy ssay 9

ape|q dn->oeq
/M paepuels . : ) mvwra a:-xuwn
ueyl s : . . paepuels
yi (YT J\ . . veqs sso| .z

LINOY4 g




